

ASBESTOS RESULTS


NTC Job # 15001-2015
 Sample Date: 09/24/2015
 Analyzed Date: 09/25/2015

Client: Papi & Romano Builders
 P.O. Box 1079
 Portland, Maine

Location: 131 Washington Avenue
 Portland, Maine

This report only refers to the sample analyzed and is not necessarily denotative of the quality or condition of overtly identical or similar products. This report is submitted and approved for the use of the client to whom it is addressed. It is not to be used, in part or in whole, in any advertising without prior written authorization from NTC. Sample types, locations and collection properties are based upon the information provided by the persons submitting them and, unless collected by NTC personnel, we explicitly disclaim any knowledge and liability for the accuracy of this data. All rights reserved by Northeast Test Consultants, Westbrook, Maine. This analytical report is provided by NTC and does not indicate endorsement by NVLAP or any agency of the U.S. Government.

Sample #	Lab #	Location / Description	% & Type of Asbestos	% Fibrous Material	% Non-Fibrous Material
A	B- 5267005	Popcorn Sprayed-On Material	None Detected	5%	95%
B-1	B- 5267006-1	Layered Floor Tile, Top Layer, Tan	None Detected	None Detected	7%
B-2	B- 5267006-2	Layered Floor Tile, Middle Layer, Red	None Detected	None Detected	54%
B-3	B- 5267006-3	Bottom Layer, Tar Covered Backing	None Detected	None Detected	4%

Sampled By: Client
 Approved By: Stephen R. Broadhead
 Initial: 

Lab: Northeast Laboratories (NEL #LB-0082)
 Analysis Method: PLM-EPA 600/R-93/116 and/or PLM NOB-EPA 600/R-93/116 with Gravimetric Prep